30.200 BODY DOOR WINDOWS, VENTILATORS, REGULATORS and CONTROLS

BUDY TYPES
g E
GROUP, PART NAME and DESCRIPTION T | MODELS | # | | E
UMBER « % x
- ] -
1 2 ]
30.201 - DOOR AND VENTILATOR GLASS
HOW TO ORDER GLASS
Glass is not carried in stock.
¥When replacement is necessary, glass requirements should be
procured from the stores or warehouses of Libbey-Owens-Ford Glass
Company. the Pittsburg Plate Glass Company or the W.P. Fuller Company.
If the above glass companies do not have a local representative you
should order your glass requirements through your Car Distributor.
The glass manufacturers have been furnished with all pertinent
information, therefore when placing orders for glass always furnish
the correct part number and the type of car for which the glass is
required.
The above applies to glass only and not assemblies which may
include a frame or a channel. Such parts must be ordered from your
Car Distributor or the Kaiser-Frazer Sales Corporation, Willow Run,
Michigan.
Glass, Front Door..... R e N A A A o FU R e 2006u2 515 2 2
Gllass, DRaar Do D Fn LB i b e L it i ety 200645 515 2
Glaan, Rear - Door, Rlght. . ..o eciiiivoseces Sl > Bl 2006U5 B1§ 1
Glasa, Rear Door, Left....... R ey TR e 206395 515 1
Glass, Front Door........ S i o e e O T A 204697 516 2] 2
ELCTTh LR i o A e T R R e s 20u698| K16 | 2| 2
Ly (TR 20 o 2 DA IS s e S s S S O S A 2047 h16 | 2| 2
Glase, Front Door Ventilator........oeveee.s G e b 200750 RlR 2 2
ElasaiiiFrontiDooraVentidatara. i, cin o L ai i i i 206500 516 21 2
Glass, Rear Door Ventilator.......... s Tat o LaTaa ora e e faras A aTe 200770 515 2 2
Window;HConterfPATYRr R B ght wini o it sl 207118 516 |1
¥indow, S Centerad PLITarWhatic, £ &7 Al mie el S S e B 207119 516 |1
WindowisConbarfPIlLar R Ieh fonparii e e e e 207120 516 1
¥indowiRCen vor i1 nr T e T RS i pat R el e S 207121 516 1
Screw, Adjusting (Center Pillar}..... .................. 206151 516 2
Serew, 5/16"-18 x 3/4" Tr, HA. Or. (Ghrnme] to g25 516 6| 6
Lockwasher, 5/16% Med, (Chrome)........... Center Pilla:} 826 516 6| 6
o A g e b s e i Tie Rail 205 516 6| 6
Screw, No, 10-32 x 1* Ov, Hd, Cr, Rec. (Chrome)(Upper
B e & b B A o S e e e Rl e B27 516 4
Screw, No, 10-32 x 3/4" Ov, Hd. Cr, Rec. {Chrome)(Upper
T e L L S S T BN TS S T SNt o 5 s TP 4 28| 516 | L
Weatherseal, Conter Plllar GlaBBS......cceveseeeeenracsncan 206620 516 2| 2
Screw, No. 6-32 x 1/U4" F1, Hd, Cr. Rec. (Channel to
e OB D OB OB ST BB RS A A 540 516 | 4|k
Screw, No. 6-32 x 3/8" Fl. Hd Cr, Rec., (Weatherseal to
L B e v e s e e 8 516 | 4| 4
Weatherstrip, Center Pillar Glass, Front, Side (12,10")... Enslég 16 | 2| 2
Weatherstrip, Center Pillar Glass, Rear (12.03"),......... 206425 516 2| 2
Weatherstrip, Center Pillar Glass, Top and Bottom (3.77"). [206L26 516 | b| L

96




BODY DOOR WINDOWS, VENTILATORS, REGULATORS and CONTROLS 30.200

BOQDY TYPES
PART u =
GROUP, PART NAME and DESCRIPTION Numsen | MODELS | %] |5
a| &|a
T |oiles
30.201 - DOOR AND VENTILATOR GLASS (CONT'D,)
Window, Front Door, Right.......... [ e slalte <jue ==t | COBERT, 515 1
Window, Pront Door, Left........... | Vacuum | e innaa .- 205538 515 1
Window, Front Door, Right.......... LELE S [0 ged - ... | 205534 516 1
Window, Front Door, Left..... alersraieraibiie Jd viiirea.. [205530 516 1
Window, Front Door, Righte......... | Hydraulic | .,....... |205532 516 1
Window, Front Door, Left........... | Lift it D R 1
Window, Rear Door, Right......... e T eeeenaaa. |205650| 515 1
Window, Rear Door, Left...... srre-a | Vacuum AT A . | 205551 R15 1
Window, Rear Door, Bight........... Lift Mete i atere eten (OB TI6 HELIR I B8y ;
Window, Rear Door, Left............ _ o e : 2:}5373 EYGIE i
Window, Rear Door, Right........... | Hydraulie | .........|20637 £16 1
WindowsiReAT I DO0Y ABTTL L, oo e ve s dulo APt S [R50, . | 206373 516 1
Frame Complete, Door Window, Right (Chrome)............ ... | 205528 516 1] 1
Frame Complete, Door Window, Left (Chrome)...........o.... 205529 516 [ 5)
Screw, No., 10-32 x 1/2" Pan Hd. Cr. Rec.. {‘m Innaz-}___ 137 516 6| 6
Lockwasher, No, 10 Ext. Tooth ...evuven.. Panel (e 294 516 6l B
Screw, No., 10-32 x 3/8" F1. Hd. Cr. Rec. et
(Ghroma} ............................... {'I'I'ihd.l:lw : ]‘-.- . 53'] 516 h‘ 1"
Lockwasher, No. 10 Ext. Tooth (Chrome)... Sl 831 516 b L
Stud {Glasa Frame to Door Inner Panel)........ A M) vr e | 2060U5 516 6| 6
5 T L L T o R P S et 243 516 6| 6
' Logckwasher g\ MMeMed, St -0 00l Tl T e TR 190 516 | 6] 6 :
74 Fubas L U S el L ARG ek s 261| 516 6| 6 .'
Betainer, Doo e Nt L i s o i na. s Dot et e g 206152 F16 2| 2 i
30.202 - FRONT DOOR GLASS CHANNEL !
Channel, Door Glass Run, Rear, Bight.....v.vevrnnusenss.a. | 206856 R15 1 1
Channel, Door Glass Run, Hear, Left...........cecenn vernes |2O6BST 515 1 1
M L S e e o] o] [P SR L 9] g
Channel, Door Glamea Lifter, Right.......... R o C BB TR a0 20706 515 1 1
Channel, Door Glase Lifter, Left......uocvveeeeconnnnns ... |20NTOT7| . B15 1 1
Channel, Door Glase Lifter, Right...... _[‘facuum ..... 205540 515,516/ 1
» Channel, Door Glass Lifter, Left....... Tift Eﬂgﬁlu 515,516 1
i Channel, Door Glase Lifter, Right ..... Hydraulic| ..... 20k0g2 516 1
" 4 Channel, Door Glass Lifter, Left....... { Lift } ..... 204083 516 3l
Seal (Door Glase t0 Channel)........eevsvsraenenanrennen.s | 200737 515,516 *| *| = |
30.20l4 - YRONT WINDOW GLASS KUN, RETAINERS AND WEATHERSTRIP '
Fun, Door Glase Channel........c.cov... e rate o e b | 2RI OB 515 2 2
T R L o B R e e Tt i i e | 206061 515 L L |
Bumper, Door Glase Upper (Rubber)(16.81").................|206155 515 2 2 |
Run, Door Glase Feld, Upper, Fromt, .....cv.ivvcuvrnnvrsannss | 2026528 h15 2 2 i
Run, Door Glase Felt, Front (29.%2")........ ARG 2 S N 207122 516 2l 2
Run, Door Glaes Felt, Top (17 3/U") . .. venreireinnennnen 20712 P16 2l 2
Run, Door Glaes Felt, Bear (26.69")......vvvveeeccnnes..aa. 20712 516 | 2| 2
UL R OLlABBEEING | e tleisas e e o s el nialalain n s sainias aia vare b ans| 2OBERT[ i IET GG ID0]D0
: Weatherstrip (incl. Pastener) Door Glass, Right........ ... | 2057322 515 1 1
Weatherstrip (incl., Fastener) Door Glass, Left............|205321 515 1 1
-,
Ag Raquired. 97




30.200 BODY DOOR WINDOWS, VENTILATORS, REGULATORS and CONTROLS

BODY TYPES
PART o =
GROUP, PART NAME and DESCRIPTION wumaer | MODELS | # 1 .15
HHE
| 2 5
30,204 - FRONT WINDOW GLASS RUN, RETAINERS :ND WEATHERSTRIF
(CONT'D, )
Weatherstrip (incl. Fastener) Door Glase, Right...........[204711 516 131581
Weatherstrip (incl. Fastener) Door Glaes, Left............|204712 516 1| 1
Tastener, Weatherobrlpe . ..o cnceioosinconunsesion e ten iy 206157 | 515,516 *| =| *
30.206 - FRONT DOCR VENTILATOR AND GLASS
VYentilator Complete, Right....ecsscssencsnvssssanssasansss |2055T0 515 1 1
Veotileter Complete tTalt. . . ool et S G e | 206580 515 1 1
Vet Eto T (OOMPT € e s B SNt S i e ste biats Sla sinia's als = be ot o aiaratataraia aiar| 205G 516 1151
Ventiletor Complete, Left...... el o o T R 205545 516 11
Frame =and Gless, Right.,..ccevensinerssnsnns Do Ao o s o 2057h0 15 1 1
S T I AL R r g A h e s A AT R et A s B i s A st s 205749 515 | 1 1
AT end G eE 8, B el et s o e e e et 206504 516 1=
FE AR SR CLAE RS LT b, rtt s il 04 o OBl B O e 206503 516 | 1| 1
T L Tl b b Ty e e e s 200771| 515,516| 2| 2| 2
Stud (Ventilator Frame to Inner Panel).....e.ceececavecenns 207188 516 2| 2
Tletwaahar ol i ad 2 Fedie Rl i adns b e et b
Lockwagher, 1/U" Med............ A R AR el o i o o lgﬁ SLGRE P 8D
R 1L O vl o W RSB TS RS 261 F16 2l 2
Retainer, Ventilator Frame Nut........ BB OB TR A D O 2nb152 516 2| 2
Weatherstrip, Ventilator Frame, Right..e.veeeevnennenncnns 200756 515 1 1
Weatherstrip, Ventilator Frame, Left.....cvrecurennnuranns 200757 515 1 1
Weatheratrip, Ventilator Frame, Right......covvencnnneans 206506 516 1] 1
Weatherstrip, Ventilator Frame, Left..uueeeereennoneoncnns a2n6505 516 Al
Ry T T o S R e oot 0 e FL T YO e e s 20L210 515 2 2
Bar, Division (incl, Run and Weatherstriv) Right,......... 203004 R15 : 1
Bar, Division (incl. Run and Weatherstrip) Left........... 203005 515 1 1
Bar, Division, Right...... N SR e GRS R e b pl ) Al R 206508 516 1| 1
E o L U 1 R s e S i g e L e e 206507 516 11
Screw, Hos L0-2U x 5/167 Rd, -HA. Cr. BBCisurs . vesosnrena 583 H15,516| 6| 6| 6
LockwaaheT  Ho. (L0 Bt oo th, o sy s de e iy an on tatie 294 515,516| 6| 6| 6
RN DI ViDL ONE BaTRoieedtap. ool T30 e L Bppiiert. 4o lay oy MU o 202528 515 2 2
Weatherstrip, Division Bar, Right......eececenennnceracnns 202284 515 1 1
Weatherstrip, Divislon Bar, Left. . ...ociinerinnnsncsnnsns 202 28R hlh 1 1
Wenthera s i q e Dl vl sl o e e ety e 206509 516 2| 2
Brecket, Upper Pivot, Inner, Right.....ceeecnvircvaconass 205LTE 515 1 1
Bracke thiUipeT  PEvolt;, TonaT, L el o s smseconaitin ot o 205479 515 1 1
Bracket, Upper Fivot, Outer, Bight.....ececevenee SO A 20301k 515 1 1
Bracket, Upper Flvot, Outer, Left.....ccovervnercnnnnncnns 203015 15 1 1
Rivet, IPibular S8 ii s =i s s Pk A et > At 203016 515 - -
R A ey 1 e b e T B ORI RS 3 B N O 20075 515 2 2
Flatwasher, Upper Bracket Swivel.......vvriivinnnnnnccanna 20075 515 2 2
PLvo t S Uppe Sl i whi iyt e i w i 50 S Bt sl e T S 206510 516 1|5
L A T T e P B e s A Ao e e e e L 6y 206511 516 1|50
Serew, No, B-32 x 5f1&" Fl. H4, Cr. Rec......... - 832 516 | 4| U
Bracket, Upper Pivot........ eyl St Pt e el S BB L\ 0 206514 516 2| 2
Loclowa ahey F1/ LR iad=Rr el S S i o 190 &6 | 2| 2
F AT Fase s e e b et e gy s 203| 516 2| 2
Plate, Tapping Upper.,...... RS B G OB S S B A B S . |2nER12 516 2| 2

*Aa Hegquired

98




BODY DOOR WINDOWS, VENTILATORS, REGULATORS and CONTROLS 30.200

BODOY TYFES
PART & =
GROUP, PART MAME and DESCRIPTION ©umasq | MODELS Bk
S| 2|5
- L] L
I F 5...-.
30.206 - FRONT DOOR VENTILATOR AND GLASS (CONT'D,)
F WD b L OWaT T BT R oiatle ol sla  wiats s n na's s v nintn.s o0 0 w0 e sle s n eieiuleie 20k211 515 1 1
FIVo b L oM e T e le/cials e/a a'n s ninie = mimln & viaTelirae w's fuib = oce 204Lgo 515 1 1
Pivot, Lower, Right. .. .cccvoascossannnnsnnsnrsss e g R AT 516 11
Pivot, Lower, Left...... e A R e OB T OO O .|206535| 516 1 1
Rivet, 964 x 1/I" DubULAT..ceene.veasenssasarssasasass 203016 515 2 "
Rivet, 9/64" x 9/32" Ov, Hi, TUDUIAT......ee.-eeeoseees| B33/ 516 | *| *
St T awar B P vo LR e S S e T L 2ea) 55, REL5 TG L S|
Spring, Lower Pivot..... B R s e e | P00 75 2| B5 15 LG B2 e 2
Flatwzgher, Lower Pivot......cvvevnnes- e eoas. |20TLES 516 2|1 2
Nut, Lower Fivat, 5/16"-2L Hx...... R e i TR 189 915 e 2
Nut, Lower Pivot.......... it e e O b I A Gk ..|206513 ®16 | 2| 2
Handle Complate, Ventilator, Right...........e.. et e AT L T Y 15 W T
Handle Complete, Ventilator, Teft............ Ciui chn | 2OSUSB|EHLE TS LG [L [[E: S
Handle, VentilatoT, Righte...eeceavsremmeccnesanass: ......|205496| 515,516| 1| 1| 1
Handle, VYentilator, Left......c.cecerevnrerrrcrnnacsancers 205u95| 515,516 1| 1] 1
Button, Ventilotor Han@le,.....ecceeeeeosacsans R R =TT A el By e ) [
Fin, Ventilator Handle..........- et S i LA N-Te o r O L o CAN S e e
Key, Ventilator Hemdle,......... EGHaOL DR EE s 2o0rsdl H15Es16]R2E2a R 2
Spring, Ventilator Handle........ccceceececscsscencrnssnns 2no7EY| 515,515 2| 2| 2
Springwasher, Ventilator Handle........ SRR S e e s | 2ECTES | MEIERELE [ F 2R 2] e
Shaft, Ventilator Handle.....e.ceeeceecaeenns o B, o 1] R A e L
30,208 - FRONT WINDOW REGULATOR AND GLASS LIFTER (MANUAL,
VACUUM AND HYDRAULIC)
Regulator, Right...... P Aepesnl el el a ks s ool SR EEE TG TR S Eb1
Begulator, Laft. . .. .oe i iaucaaaiaineuss s e =0 T AR D U R L L | 51
Serew, No. 12-24 x 1/2" Rd, Hd., Cr, ReC......... i OO 503 515,516| 8| U4l 8
Lockwashar, No. 12 Ext. TOOtNe civivennrrceneacsnsan-rans - 71| 515,516| 8| L 8
Handl'ose Roan) S iox e el s it aimaie'e nsa T 204729| 515,516) 2| 2| 2
BT ing,  HaN T 8 e eisis s sl msa s v s S R e A ST B 200658, 515,516| 2| 2| 2
Pin, Handle........ s R R e T | e S G TR A ) Ly
Eacutcheon, Handle,.......-v.e.s SESRE S Reu S o PRl R ST ERE TG [ 2 12 2
TAEH, EWindow, Rl g REMEe R S . {vacum ] 206007| 515,516 1
R LR RO S 53 o s S L TACEE I 1 206008| 515,516 1
Screw, No. 12-2% x 1/2" Pan Hd, COr, Rec.... |Lift to | .| 7T40| 515,516| 4
Loclwasher, No. 12 Ext, Tooth.............. L Panel T41| 515,516 U
Bolt, 1/4"-20 x 58" Rd. Hd. Carrimge...... Fegmraic 834 515,516 4
Lockwasher, 1/4" Ext, Tooth.......cvovunsnn q 2 }‘. 370, 515,516/ U
Dt iy aee50 et Faotti el SRR Wi | Chenzel | | 203 515,516] 4
Support, Window Lift, Right........cecveennnn [p ]_ 206138) 515,516 1
Rk T R S el Sl LR [Vacuum | | 206009| 515,516 1
Bolt, 1/4"-20 x 3/8" Rd. Hd. Cr. Rec. (Support Mounting) UT4| 515,516 4
Speednut (Supnort Mounting Bolt)......cevvvvecnrnnnnaae. 206139| 515,515| L
Bolt, 1/WM-20 x 1/2" Pan Hd. Cr. Rec,...... [1ift to | - 739| 515,516) 4
Lockwasher, 1fU" Ext. Tooth................ | support | . 370| 515,516 4
Control, Window Lift, Single..........ccvvunn Ela .| 206010| 515,516 3
Control, Window Lift, Dotble.......cceeeeeess {““““m } 206011| 515,516/ 1
Seraw, Terminal, No. 6-32 x %/16" Rd. Hd. Sl.............. 530 515,516[14
Lockwasher, 3/U" Int. Tooth (Chrome). ... .......c...e.... gh2| 515,514|14

*As Required




30.200 BODY DOOR WINDOWS, VENTILATORS, REGULATORS and CONTROLS

BODY TYFES
PART = E
GROUP, PART NAME and DESCRIPTION numper | MODELS | * | |5
e | 2|8
= AR
30,208 - FRONT WINTOW REG TATOR AND GLASS LIFTER (MANUAL,
VACUTM AND HYDRAULIC)(COMT'D,)
Retuiner, Window Lift Control, Sinsle,....iveeveecnnnnonn. 205891| 515,516| 3| 3
Retainer, Window Lift Control, Double....eeeveesernnroenn. 20588a| 515,516| 1| 1
Lift, Window, Bight.......o0vuuo-n Zir] P A g S et 2nlnby 516 1
e O L S I A i M B D P LI s Hydraulic | ** = **===«- 20Ln6g 516 1
Frame, Window Lift, Right......... AR S T 204069 516 1
Fram et Nl DO DWALE T S L ST, be ot eie sfetete |t et s Je T e RS 204070 516 1
Stud, Momting. ... ... ccieoinns e Y AL 274 516 4
Lockwasher, B/1BW Dxt, Tooth ... s vveevessonsssoenss P Fug 516 L
L ey L e R e L e e oo 189 516 L
e L R T i e 201075 516 Y
Bimper WA nGoNaT I s R o St et v S i S as e e 20lo76| %16 4
CLbp y W nd oW ST F AT S s el b el L b s b O e 20407 S16 b
Retainer, Window Lift (Hydraulic)e..u..o.voennvnnnrvnnnn.. 204077| 516 2
e L B e L v 276 516 L
Lockwasher, 1/W" Int, and Ext, Toothe.....oeeeeernnrnnns Loo 516 L
L e s S i e R 261 516 I
Cylinder, Window Lift (Hydranlic).......... Al L 20L07T1 516 L
Pprihal (T nness Y el oy R L e 204072  H16 4
Sprinai(Outer=Oreen ottt e e S e . |enhoT3 516 4
Site i AW ndowl BIRE e g nallal 0 0 AR S o 205890, 516 3
Switch, Window Lift, Double....... S LydraaliclE e 20h888 516 1
Switch¥and¥Kno b ket A58 Baes ofn ool dela s Bk ol i s 205892 516 2
CITE oy R Y ot S ey Bt R S R S SR e A 205897 516 I
D By B Py e L e gt 2 T1E| 516 13
Lockwasher, Mo. 6 Inb, Tooth .....0eeeueeeenneancrennnns 58 516 13
Bap e S T e e e e P L D g 20589 516 1
Washer, Terminal Stud Outer Insulabor.......oeeeeevenennn. 205 895 516 2
30.210 - REAR DOCR GLASS RUN CHANNEL
Chanmel ;. Door (Glase Lifter, Right. .. i heei i imin. 2ch733 515 1 1
Channel, Door Glass Lifter, Left.......cceevee. B A e 20u4715 515 1
Channel, Door Glass Lifter, Right......ceceecccecoccccnses 20L73h 516 1] 1
Channel, Door Glasa Lifter, Left.. ... ...cccuocmmrncnnnns 204736 516 1/ 1
Channel, Door Glases Lifter, Right...... [ T ...... 20hRug 515 1
Channel, Door Glass Lifter, Left.......d Vacuum |...... 205549 515 1
Channel, Door Glass Lifter, Right......_[j i i e e el 206752 516 1
Channel, Door Glass Lifter, Leftesee-ve [ Jaevess 206751 516 | 1
Channel, Door Glase ILifter, Right...... Hydraulic]. ...... 20k08n 516 1
Channel, Door Glase Lifter, Left....... L £ | S 20081 516 1
Seal ¥ (Dooridlassstak Channel) el o fe to e 204737| 515,516 *| *| =
30,212 - REAR DOOR GLASS RUN AND WEATHERSTRIP
Run, Door Glase Channel.......oeeeeeees. AT IR e s e A 205633 515 2 1
b AT s et e et Tl s il S S e ey 206061 515 4 2
E b B S e 206158 515 2 1
Run, Door Glase Felt, Fromt (26 3/4"). .. 0virenennncnnnnnn. 207125 516 2| 2
Bl o o G a e g e L R L e e tor ot 207126 516 2l 2

*As Required 100




BODY DOOR WINDOWS, VENTILATORS, REGULATORS and CONTROLS

30.200

BODY TYPES
PART w =
GROUP, PART MAME and DESCRIPTION s MODELS : Lk
= | 5|8
| F4 5
30,212 - REAR DOOR GLASS RIN AND WEATHERSTRI® (CONT'D.)
BBy (T S0 4 5 o o 5 iy S R S P M S T Sk EEs 1 i By 206061 516 [16]16
Frame Complete, Door Window, Right {Ghruma}.... .......... . | eok73g 516 1|
Freme Complete, Door Window, Left (Chrome)...........-.... Emh'.rao ;16 | 1| 1
Screw, No. 10-32 x 1/2" Pan Hd. Cr. Reec.. _|to Inna#]_... TEE 516 boL
Lockwasher, No, 10 Ext, Tooth............ Panel | ...| 2 516 | 4 L
Stud (Glase Frame to Door Inner Frame)...........c.eeeeees 206045 516 | W 4
Flietwasher, tdt LA Ned M e L e R e 2u3 516 boh
Lockwasher, 1/4" Med......... RS SCANR D A0 O IO S0 B g e Boes 190 516 L L
Fut, 1/4"-28 Hx............. 261 516 | 4 4
Cap, Door Window Frame, Right (Chrome)........ e e PO 2R 516 1
Cap, Door Window Frame, Left (Chrome).........ccveiueeennn. 207127 516 1
Cap, Door Window Frame, Right (Chrome).........c.ceeee-.. .|206089 516 1
Cap, Door Window Freme, Left (Chrome)........cevevecececns 206090 516 1
Screw, No. 6-1% x 3/8" Rd, Hd. Or. Rec, (Chrome)........ 756 516 bl U
Weatherstrip (incl, Fastener) Door Glass, Righte......... . | 205324 515 1 1
Weatherstrip (incl. Faetener) Door Glaes, Left............ 205323 515 1
Weathersirip (incl, Fastener) Door Glaes, Right........... 2047l 516 1| 1
Weatherstrip (inel, TFastener) Door Glass, Left............ 2ob7u2| 516 | 1| 1
Faatener S Was theraE LD e S e e e 206157| 515,516 *| *| *
Weatherstrip, Door Glass, Left.....ueeeceucnsnucnnnnacnnns 206287 515 1
3{'}.215 -~ REAR DOOE VEWTILATOR, FRAME AND GLASS
TentideatordCorpletasBipht. oo L o e 205581 515 1
Tentilatoralomp Yot el BLiaTh. .l oo i simin sasis e s eis'sensisia o 205582 515 1
Ventilator Complete, Bight....c.ivvinren e ininennennanan 205581 /15 it
VentilatoriComhlateNelaft . Lo ol e eiieias aiaan o lalate i s o a2n7129 515 1
Frame and Gless, Right......ciceivrertcnrernnsnssnncencnas 20RTRE 515 1 1
Fromae end Glase, Defte...veoinriciiiiisnnssmsrnnasnnsnnnann 205751 515 1 1!
Saal Vet ooy S WO wRG Te s B8 R e el e 200771 515 2 2
Weather=ztrip, Ventilator Frame, Right........ SR 5 B & T 200776 515 il 1
Weatherstrip, Ventilator Frame, Left....v0.veeveevennennan 200777 515 1 1
Bar, Division (incl, Run and Westherstrip) Right.......... 203007 L 1
Bar, Division (inecl. Run and Weatherstrip) Left........... 203008 F15 1
Bar, Division (incl. Run znd Weatherstrip) Right.......... 203007 515 o]
Bar, Division (incl. Run and Weatheratrip) Left........... 206185 515 1l
Screw, No, 10-24 x 5/16" Rd, HA. Cr, Rec.......ccuvveuns 583 515 6 6
Lockwesher, No. 10 Bxt, Tooth .....cecececrasnssrasancss 29k 515 6 6
D e B G e R e B a0 B O B0 b Lo B S T O N 202519 515 2 1
Weatherstrip, IMvision Bar, Right.......00cneeen.. 3548 A 202286 515 1 1
Weatherstrip, Divieion Bar, Left........vo0crvemcvsvnnsccs 202287 515 1 1
U s T s At GAEe oot SR DO OB oL R B i L.|e0b2LEl ®m5 |1 1
Rivet, Tubular.,....... S T s PO TS o (A ] 5 By 9 B o1 203016 %15 - *
AT A o R R TR R S e s i L e PSS i B p e s e 200773 715 2 2
Screw, No. E=15 x 1 LN Pan HED Bl.....cuceericnsinsnneas 200774 515 2 2
Bolt, Upper Plvot.....cv..-. o OO S D B AT T B o ) e T 20077 2 h5 2 g
PRt L oy, o N R i N et e o SETNet DT 204217 515 2 2
Stop, Lower Pivot. AR b O L O H OB T A o S B S i A o (AL A 515 2 2
Spring, Lower CE Ty ST S e S T e S 200752 515 2 2
Hut, Lower Piwot, Efls“ Eh HC! o e iutalora ot =taloieratetalet sputeloia brlointe orn 17 189 515 2 2

*AE Rﬂquirﬁd 1D1




30.200 BODY DOOR WINDOWS, VENTILATORS, REGULATORS and CONTROLS

BODY TYPES

& '
GROUP, PART NAME and DESCRIPTION womoes | MODELS | ¥ f5
5| 2|8
1 2 ;
30,216 - HEAR DOOR VENTILATOR, FRAME AND GLASS (CONT'D,)
Handle Complete, Ventilator, Rlght......eeceeeen. oL L OM 205Lgk 515 1 1
Handle Complete, Ventilator, Lefh.......cveeveonennnnnnnns 2054931 515 |1 1
Hanill g eV en 11 B Lo T RSN e, - o et s o bl L 205496 515 | 1 1
Hendle, Ventilator, Left.......... e A R AL 15 o g |205495 ®15 | 1 1
Button, sVentidatoy i Handles . 0 it ou e e 5205119? 515 2 2
Pin, Ventilator Hemdle.........0o... A R AR et v .. | 200761 515 2 2
Key, Ventilator Randle............. R R o S e 200762 515 2 2
SETANG, SV ent 0 e o TR HENATB . oe .. o ciaia i ofeisioionn s en ool s | 2ODTOU I E 1T 2 2
Springwasher, Ventiletor Hendle,.....veeveoevcroocarecanes 200765 515 2 2
e T Bl T i e o L) 204723 515 2 2
30.218 - REAR WINDOW REGULATOR AND GLASS LIFTER (MANUAL,
VACUUM AND HYDRAULIC)
O T 0 e T e i 8 Mot s, el S T 204747| 515,516] 1| 1| 1
T I A 5 S A e e S A O A e o O s 204748 515,516) 1| 1
Screw, No. 12-24% x 1/2" Ra, Hd. Cr. BeC.u..ovcerevensves 503| 515,516| B| 4| 4
Lockwasher, No. 12 Ext. Toothe....veiuieceerenacanannnn. ju1| 515,516 8| U k4
Ty B R LR oy s i T A o i e L e i St B 20u729| 515,516 2| 2| 1
R TR e s o B S e S R e ey i A SIS L T 200658| 515,516| 2| 2| 1
Ry L e o o S S T 0 0 () P W A ES P Tt B e Py el .. 202313 B15,516| 2| 2| 1
B ctrkcheo b Han AT e r L e o e Sr e iyl LS 204732| 515,516] 2| 2| 1
Lift, Window, Right.....uuuouo... e e 206014  m1% 1
Lift, Window, Left............... e cra |Ee winivotete somisio Sl OO DOLE | SEE6 18 S|P
Lift, Wincdow, Right......... R |l e R e Tt 206012 516 1
PRI AT AT A e ot st e ] | (o ] [t e M e M 206013 516 1
Screw, No, 12-24 x 1/2" Fan H4. Cr, Ree... [ Lift to| ... 7UD| 515,516|
Lockwesher, No. 12 Ext. Tooth............. Panel | ... 741 515,516| L
Bolt, 1/4M-20 x 5/8" Rd, Hd. Carrisge..... g3L4| 515,%516| 4
Lockwasher, 1/4" Ext. Tooth............... {gﬁt “’}.,, 370| 515,516/ b
Nathid ] ML o0SHx SR00 ot ) =0 e e T ZReL Ik 162 o03liisT5 3516 It
Support, Window Lifﬁ""""'“”{?ﬂc :|_.. 206017 515 2
Supoort, Window Lift............. ot Py SRR .e... | 206016 516 2
Bolt, 1/4%-20 x 3/8" R4, Hd., Cr. Rec.... | Support } u7h| 515,516] L
Speednut. . . .. tevrersissseresseansenesass LMounting]| ... |20615U| 515,516 Y4
Bolt, 1/4"-20 x 1/2" Pan Hd, Cr. Rec.... [Lift to | .... 739| 515,516 W
Lockwasher, 1/4 Ext, Tooth............. |Support [....| 370 518,516 4
0 TR iy Tt e i L I S S e T e T e L Eﬂhgg‘f 512 R
TEE RN R o Ledd R i [P e g e £ s it i 204068 1 L
Frame, Window Lift, Right,.....| orealie """ " """ 50up6g glﬁ el
Frame, Window Tift, Left....... raeatats o SR IORHOTE 516 |l
Stud, Window Frame Mounting.......... i e sy R S 274 516 | 4
Lockwasher, E,.I’I-S“ Ext., Tooth..... g 51k L
i Y AT b f s S e e R R 129 516 | 4
Spring, Mounting St0d................. Coir it et v e N OOUOTS 516 t
LR e T A U A s ol e R e R SaaereantnialieOU0 Bl iy 6 I
CIADSRWNEndowsTA T EVAT, EMEr B8 i ot e Fomarma et SO Pelo Toy T SEETH 1S | b
Retainer, Window Lift (Hydranlic)............ Haials alendisiaroletet| SOROTT FREIETE 2
Bolt, 1fWi-2g ﬁ e i e Ll RN A A R 276 516 L
1}
e D e e e e L

102




	kfpm510096.jpg
	kfpm510097.jpg
	kfpm510098.jpg
	kfpm510099.jpg
	kfpm510100.jpg
	kfpm510101.jpg
	kfpm510102.jpg

